For Serial Nos.
670,000 & Higher

PARTS MANUAL

LAZER Z

LIQUID-COOLED MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-4124 Rev. A



EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available
only in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental
United States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air
charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no
responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by
3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are:
Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and
5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United
Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day
or Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be

ordered for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
(@feTo] 1o ]o [ €170 1] o J P 17
D01 [ €] (o 11 | o P 3-5
D] Tor= 1 €] ]| o ISP 21-22
Electrical Diagram ...........ccooovviiiiiiiiiiiceece e, 24
Electrical GroUP .....cocvuiiiieii e 23
Electrical Logic Schematic...........cccooooviiiiiiiiiii e, 25
Engine Deck Group ......coevvviviiiiiiieiieceen e 15-16
Front Frame GroUp ......coouviiiiiiiieineen e 7-8
T I ] (0] U] o PP 11-12
Hood and Panel Group ........cccoevevviiiieiiiceccec e, 18
HydrauliC GroUP......ccuuviiiiiii e 19-20
Main Frame GroUP.......cccuuieviiiiieiiie e ee e e e 9-10
MOotion CoNtrol GrOUP ....ccvuniviiiiieeiiie e 14
Park Brake Group........cccceviiiiiiiiiii e, 13
Spindle ASSEMDIY .....oivieiie e 6



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303334 Washer, Spring Disk 5/16 ............c......... 1 22 | 109-2100 Asm, Deck W/Decals 60" ............c......... 1
2 | 1-303537 Stud, Belt Shield ..........ccccoeeriiiiiniiicns 2 109-2103 Asm, Deck W/Decals 66" ...................... 1
3 | 1-322110 WId, Belt Guide.........ccccceeerviiiiiiiieeee. 1 109-2105 Asm, Deck W/Decals 72" ............ccccuee.. 1
4 | 1-323385 KNOD .o 2 23 | 1-633127 Belt 60" ...c.eeiiieiiieeeee 1
5 | 1-323417 Washer, Belt Shield ............c..ccocovveennne. 2 109-5018 Belt 66" ........oviiieiii 1
6 | 1-603805 Sheave, ldler........ccoocviiiiiiiiiiie 1 1-643052 Belt 727 .o 1
7 1-633109 Sheave, Flat [dler..........cccoeeevnininininnnnn, 2 24% | 109-2095 Kit, Idler Arm W/Bearings ...........ccccce..... 1
8 | 1-633456 Bushing, Idler.........ccccooviiiniiiiiiic, 2 25 | 302-40 Zerk, 90° 1/4-28.......ccocviiiiiiiiiiiiees 1
9 | 98-5961 Screw, HH 3/8-16 X 4 Gr8.........ccccuveenne 1 26 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccveenn 1
10 | 98-5975 Washer, Spring Disk 3/8 ........cccceeeeen. 3 27 | 323-11 Screw, HH 3/8-16 X 2 1/4......ccccevvunneenn. 2
11 | 103-2916 Guard, TOP.....ooicueeeiiiieeiiie e 1 28 | 3230-18 Bolt, Carriage 5/16-18 x 5/8.................... 9
12 | 103-3330 SPING ceiiieiiiie e 1 29 | 3230-22 Bolt, Carriage 5/16-18 X 1 Sp................. 2
13 | 103-3504 Bearing, Spherical............ccocoeeiiiiiennnn. 2 30 | 3234-11 Screw, HH FLG 3/8-16 X 1......ccccocvvvennnn 1
14 | 103-3505 Seal, Double Lip.......coooviiiiiiiieiiiiiiieenn. 1 31 | 3256-23 Washer, 5/16 SAE .2
15 | 103-3506 Seal, Single Lip.....coccoveviiiiniiiciiiiees 1 32 | 3256-24 Washer, 3/8 SAE.......cccccviiiviiiiie 3
16 | 103-5677 SPACEN ...t 1 33 | 3256-3 Washer, 5/16 Std..........ccccevvveviiiienenennn.
17 | 103-8103-01 Latch, Belt Shield.............ccccvvvvvvvvinnnnnns 2 34 | 3256-4 Washer, 3/8 Std.........

18 | 109-2097 Asm, Shield W/Decal 60" RH................. 1 35 | 3290-357 Nut, Whizlock 3/8-16
109-2133 Asm, Shield W/Decal 66" RH................. 1 36 | 3296-29 Nut, Nyloc 5/16-18........cccceevvvviiiiiennn. 2
109-2135 Asm, Shield W/Decal 72" RH................. 1 37 | 3296-39 Nut, Nyloc 3/8-16 .1

19 | 109-2096 Asm, Shield W/Decal 60" LH ................. 1 38 | 32120-10 Ring, Retaining ..........cccocovviviiieiiiiennn. 2
109-2132 Asm, Shield W/Decal 66" LH ................. 1 39 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveenen.
109-2134 Asm, Shield W/Decal 72" LH ................. 1 40A | 109-2380 Asm, Deck Complete 60”.

20 | 105-7699 Strip-Seal, 3" ... 4 109-2381 Asm, Deck Complete 66"

21 | 106-7159 O-RiNG ..o, 2 109-2382 Asm, Deck Complete 72"............ccce.ee 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
A Complete deck assembly includes all items from pages 3 — 6 except items ( #8, #16, #28, #31,#38, and #40 from

page 5) and includes mule drive belt from page 15.

%Kit also includes items #10 & #37.




DECK GROUP

33— Install open end
. of seal outward




DECK GROUP (cont.)

Small sheave mustbe
positioned above large
sheave as shown.

Item | Part No. Description Qty. Item | Part No. Description

1 | 1-513208 Washer, Spring Disk 5/8........... R 28 | 3217-11 Nut, Hex 5/8-11

2 | 1-632199-01 WId, Pin Deck Strut...........cccccvcuvveinnneenne 2 29 | 3219-6 Nut, HEX 5/8-18......cceeeviiiiiiiiiiiiiee,

3 | 1-633029 Balljoint.........cocoviiiiiiii 30 | 3231-22 Bolt, Carriage 3/8-16 X L.........ccovvveennnen. 10

4 1-633447 Chain, Deck Lift .... . 31 | 3253-8 Washer, LoCK 5/8 .........covvveviviiiiiiiiininnn, 2
5@ | 1-643393 Jackshaft, Lazer...........cccceeeeeeiiii. 32 | 3230-22 Bolt, Carriage 5/16-18 X 1........cceveeeennnee 6

6 63-8410 WaAShES .....covviiiiiiiieeeeieeeeeeeeeeeeeeeeeeeeeae 6 33 | 3256-24 Washer, 3/8 SAE......ccccccvvvviviiiiiiiiiiinen, 8

7 | 98-5975 Washer, Spring Disk 3/8.......... .12 34 | 3256-82 WaShEer......ccoooiiiiiiiiic 3

8 | 103-8543 Asm, Strut 60”.......cceeeeiiiieiiiee 2 35 | 3290-357 Nut, Whizlock 3/8-16 ...........ccceevcvvrennnnn. 2

103-8544 Asm, Strut 66" & 72" ........c.ccviiiiiiie. 2 36 | 3296-29 Nut, Nyloc 5/16-18........ccccevvviviiiiiennn. 7

9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp ...8 37 | 3296-39 Nut, Nyloc 3/8-16........cccvvevvriririiieene. 14
10 | 103-2535 Spacer, Guard Bottom ...........ccoccceveeeeenn. 1 38 | 32128-37 Nut, Whizlock 7/16-14 .........cccoceevnnnnnns 16
11@ | 103-9746 Asm, Jackshaft Housing ............c.cccce... 1 39 | 109-2098 Kit, Anti-Scalp Roller..........ccccoovvveennne. 6
12@ | 103-3046 Sheave, Jack Shaft- Double L1 40 | 327-28 Screw, HH 5/8-11 x51/2...................... 2
13 | 103-3249 Asm, Jackshaft ...........cccconiiiiiniiinnn. 1 41 | 109-0694-01 WId, Dogleg 60"........c.ccceevrrerircirieniinnenne 1
14 | 103-5364 Axle, Anti-Scalp Roller ............cccceeeeee. 6 109-0821-01 WId, Dogleg 66”..........ccccveerrriiinieeennnnn. 1
15 | 103-8415 Roller, Anti-Scalp 109-1039-01 WId, Dogleg 72”........cccocveernieiiniieeciee. 1
16 | 103-9792 Asm, Chain Deck 42 | 109-0701-01 WId, Baffle Front Adj LH 60".................. 1
17 | 109-2739 Chute, Discharge LZ ..........ccocoeeeviiienns 109-0822-01 WId, Baffle Front Adj LH 66" .................. 1
18 | 109-0498-03 Hinge, Grass Discharge 109-1044-01 WId, Baffle Front Adj LH 72" .................. 1
19 | 32128-20 Nut, Whizlock 5/16-18 72" 43 | 109-0704-01 WId, Baffle Front Adj RH 60" ................. 1
20 | 3256-3 Washer, 5/16 Std 72”..........cccevciveennnen. 109-0823-01 WId, Baffle Front Adj RH 66" ................. 1
21 | 103-9423-01 Deflector, Discharge 72" 109-1047-01 WId, Baffle Front Adj RH 72" ................. 1
22 | 3224 Screw, HH 5/16-18 x 7/8 72" 44 | 103-1355-01 WId, Deck Strut-Std 60"...........ccccceeuneenne 2
23 | 302-19 Zerk, 1/4-28 Str..c.eeieeiiiieciieeeeeee 4 103-0840 WId, Deck Strut-Std 66" & 72" ............... 2
24 | 322-5 Screw, HH 5/16-18 x 1. ! 45 | 109-5424-01 Baffle, Scroll 60" .........cccccovcvvviriiiencnnenne 1
25 | 323-6 Screw, HH 3/8-16 X 1........evvvvvererivnnnnnnns 4 109-5531-01 Baffle, Scroll 66" ..............cooeeeeeeieeeeeennnn. 1
26 | 109-2099 Asm, Discharge Chute...........cccceeeeennne 109-5532-01 Baffle, Scroll 72" ..., 1
27 | 3211-46 Screw, HH 3/8-24 x 2 Gr8 46 | 104-8300 Nut, Nyloc 5/16-18 FIg ...........cccevnennnn. 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
@® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antisieze.

5



SPINDLE ASSEMBLY

Torque t0 90-110 ft-lbs —

14

Torqueto — | 18

Torque to
160-185 fidbs

7/20

Apply lubricant to threads as needed
to prevent seizing. Copper based
antiseize preferable.

55-80 ftdbs Grease is an acceptable substitute.

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 Asm, Cutter Housing Complete.............. 3 21 | 103-8240 Blade, Low Lift 60".........ccoevveeeviiiennn. 3
2 | 1-513435 Washer, Spring Disk 1/2 ...........cccceenneee. 3 103-8396 Blade, Medium Lift 60".............cccoevennee. 3
3 | 92-5581 Retaining Ring, Internal..............cccccoe... 3 103-8239 Blade, High Lift Solid 60" ....................... 3
4 | 103-3037 Bushing, Splined..........cccccovieiiiiiennnn. 3 103-8244 Blade, High Lift Notched 60".................. 3
5 | 109-2064 Asm, Bearing W/O-Rings... .6 103-8432 Blade, High Lift Ls 60" ........

6 | 103-5895 O-RiNG vt 12 103-8431 Blade, High Lift Ls Solid 60"

7 | 3296-41 Nut, Nyloc 5/16-18 .......ceeevviiveiiiiiieninne. 3 W | 103-8107 Blade, Mulch 60".........cccooiiiiiiiiiiiene. 3
8 | 103-9504 Guard, Bottom ........cccocoveviiienienee 3 103-9616 Blade, Low Lift 66" ..........ccoovverriiieeninnne 3
9 | 103-9506 Spacer, Bearing .........cccocvveeiiiiiiiiiniens 3 103-9619 Blade, Medium Lift 66"...............ccccevnnee. 3
10 | 103-9522 Spacer, Splined Stepped .........cccccveene 3 103-9617 Blade, High Lift Solid 66" ....................... 3
11 | 103-9523 Spacer, Splined .........cccoooviiiiiiiiiiies 3 103-9618 Blade, High Lift Notched 66"

12 | 103-9539 Asm, Cutter HousIiNg...........cccevvvueeennnnn. 3 103-9620 Blade, High Lift Ls 66" ...........cccccvvennnnen.

13@ | 103-9540 Spindle, Double Spline.... .3 103-9621 Blade, High Lift Ls Solid 66" ....

14 | 103-9541 Asm, Spindle Housing............cccccueeennen. 3 W | 103-9612 Blade, Mulch 66".........c.ccooiiiiiiiiiieee.
15 | 109-0764 Asm, Housing W/Studs............cccceeennnee. 3 103-9622 Blade, Low Lift 72" ........ccoeiiiiiiiiiee,
16 | 109-1023 Sheave, Blade Drive 60" ..............cccoeneee. 3 103-9625 Blade, Medium Lift 72"...........c.ccoevennnne
109-0914 Sheave, Blade Drive 66" .............cccceeenee 3 103-9623 Blade, High Lift Solid 72" ............c..cc.....
109-0929 Sheave, Blade Drive 72" .... 3 103-9624 Blade, High Lift Notched 72"....
17 | 109-1058 Nut, Spindle 7/8-14 ..........ccocoeeivieiennnn. 3 103-9626 Blade, High Lift Ls 72" ........ccoeeviiienen.
18 | 3213-6 Screw, HH 1/2-20 X 2 1/4 ...c.ccvvveviniene 3 103-9627 Blade, High Lift Ls Solid 72" .................. 3
19 | 3256-7 Washer, 5/8 Std.........cccccoevriiiiiiniennn. 3 B | 103-9613 Blade, Mulch 72".........ccccoiiiiiiiiiieee 3
20 | 3296-39 Nut, NyloC 3/8-16 .....cccvvviiiiiiiiiiiiieinen, 18

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60"), MK665 (66”), and
MK725 (727).
® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the spindles and
bearings. DO NOT use a copper or nickel based antisieze.

6




FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2072 Asm, Front Frame (60”) .........ccccceeeeenne 1 29 | 3256-7 Washer, 5/8 Std Flat.............cccoceeeennnnn. 4
A | 109-2073 Asm, Front Frame (66”) ............ccceeenunnen. 1 30 | 109-4963 Spring, Deck Support ..........cccceevveeennnn. 2
A | 109-2074 Asm, Front Frame (727") .......cccovveeeennnne 1 31 | 103-4882 Cap, GreASE .....evvveveeeieeiieieeeieeeeeeeeeeeeeaees 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccccocvveevineenne 5 32 | 3218-6 Jam Nut, 5/8-11.....cccccvevviiiiiiiiiiiiicce. 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)

W/DECAIS ... 1 W/DECAl .....cevveiiiiiiiiiccee e 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease ........ccoevevvvveeniiee e 2
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 35 | 103-1474-01 Caster WIdmt .........cccocvvviieniiinienieeen, 2
6 | 1-633295 Grip, Lift LeVEr ...oviiiiiiiiiiiiiiciccs 1 36 | 3296-51 Nut, 3/4-10 NylOC......ccccvveeriiiiiiiieien 2
7 | 103-9529-03 Arm Wldmt, Deck Lift...........cocovvvevinnnne 1 37 | 1-633508 Washer, Spring DisK.............cocvevcviennnn. 6
8 | 1-633325 Spring, COMPression .........cocveeevcveeenens 1 38 | 325-39 Screw, 1/2-13 X9 1/2...cccoviiiiiiiiiien, 2
9 | 3256-24 Washer, 3/8 SAE Flat ..........ccccoecvveennne. 1 39 | 1-811010 PlUG ..o 2
10 | 3296-39 Nut, Nyloc 3/8-16 ........cuvveeeeeeiiiiieeeeeene 4 40 | 103-2768 Guard, Seal..........cvvveveveiiiiiiiiiiiiieieiiienas 4
11 | 32151-103 E-RiNG..ccoiiiiiiiiiiiic 5 41 | 3296-23 Nut, 1/2-13 NylOC......cocvveieiiiiiiiceien 2
12 | 1-633068 Arm, Deck Lift.........cooovvviiiiiiiiiiiiiiiiiieen, 2 42 | 3230-1 Bolt, Carriage 5/16-18 x 3/4................... 4
13 | 1-633889-01 Plate, Deck Lift...........uevvvvviviieneiiiiiininnnnns 1 43 | 103-0063 Seal, Bearing.....ccccooeevveeeieiiiiiiiiee e 4
14 | 1-632899-01 WId, Deck Lift Plate ...........cccoveeevcineennnns 1 44 | 1-633585 Bearing Cone .........cccoccvveeviiiiiiniicecen 4
15 | 1-633082 Bushing, Lift Lever........ccccccoviiiiieienennnn. 1 45 | 32128-20 Nut, Whizlock 5/16-18 ........................... 4
16 | 109-3193 Stop, Deck Height..........ccoeeiniiiiiicns 1 46 | 103-5156 AXle, CaSter......cccevviiiiiiiiiiiec e 2
17 | 323-13 Screw, 3/8-16 X 2 3/4 ...cccvvviviiiiiiiies 1 47 | 103-1918 BUShING ....ooeiiiiiiiic 2
18 | 1-633097 Hitch Pin W/Lanyard ..........ccocovvieeeeennn. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8........cvvvvvvvvveririnenns 2
19 | 1-806005 Hairpin Cotter.........cccovviiiiniiieiiieceeee, 1 49 | 32151-29 Ring, Retaining.........ccccoeevvviiiniiiicnien. 2
20 | 323-9 Screw, 3/8-16 X 1 3/4 ...cccvvviviiiiiiiies 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4............ 2
21 | 98-5975 Washer, 3/8 Disc Spring ........ccccceeeveee. 12 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16............cccvvvvveveeenn. 15 524 | 103-3051 Spacer, NUL .........euvveieeiiiiiiiiieieieieieeeeeees 4
23 | 323-6 Screw, 3/8-16 X 1..cocvveeviiiiiiiiieciiieeee 1 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic).. 2
24 | 323-7 Screw, 3/8-16X1 1/4 .....ccccvvviriiiiiiiiicis 12 54 | 3218-2 Jam Nut, 5/16-18........cccccviiriiiiiiiiien, 2
25 | 3256-29 Washer, 7/8 SAE Flat ............ccoccvveenene. 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH)................. 1
26 | 1-633096 Rod, Deck Lift .....ccccvveiiiiiiiiiiiieie 2 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH) ............ 1
27 | 3217-11 Nut, 5/8-11 Regular...........c.coceeevuveennnnn. 6 57 | 1-523157 Washer, Spacer..........cccoceeevieeeiineennne, 2
28 | 1-633441 Swivel, Deck Mount ......c.cocveeveeveeeeeeeenn.. 4 58 | 109-4995 Asm, Front Frame Spring ...........cccceee.... 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.

A

Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.




FRONT FRAME GROUP




MAIN FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513658 BUMPET <. 28 | 109-2075 Asm, Console(103-8273-03) W/Decals.. 1
2 | 1-633964-03 Stop, Park Brake 29 | 322-3 Screw, HH 5/16-18 X 3/4.......ccovevivneanns 6
3 | 3225 Screw, HH 5/16-18 X 1......cocvvuveeeiineennnns 6 30 | 3256-23 Washer, 5/16 SAE .........cccccoeeevivieiinnenne 6
4 | 323-39 Screw, HH 3/8-16 x 5... 2 Briggs & o
5 | 3206-29 NUE, NYIOC 5/16-18 oo 5 31+ Stratton P/N 492932 Qil Filter (not shown).......... 1
6 | 3296-39 Nut, Nyloc 3/8-16......ccocvveeiiiiiiiieieiiee. 3 32 | 3256-14 Washer, #10 Std.........cccevvieeiniiiieiieene 8
7 | 32128-20 Nut, Whizlock 5/16-18...........ccccvcvveennnen. 4 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............ 2
8 | 323-6 Screw, HH 3/8-16 X L.....cceevviveeenieiennns 2 34 | 98-5975 Washer, Spring Disk 3/8.........cccccoeveeen. 8
9 | 3290-357 Nut, Whizlock 3/8-16...........cccevvvveennnnen. 10 35 | 323-6 Screw, HH 3/8-16 X L......cceeevvveveniniennnns 8
10 | 103-5519 SPING c vt 1 364 | 109-0060 Kit, XP ROPS .....ooviriiiiiieiienceeeiee 1
11 | 242-50 Nut, Lug 1/2-20 .... 37 | 107-1883 Kit, Bottom Cushion... e 1
12 | 109-3157 Asm, Wheel & Tire 38 | 82-2190 Kit, SWItCh.....oovviiiiiiiiiic e, 1

103-4963 39 | 107-1887 Kit, AFMrest.....c..oovieieiiiieeiee e 1
109-3156 40 | 107-1884 Kit, Shock Absorber-... .1
13 | 109-3972 Asm, Engine Deck (109-3973-03) 41 | 107-1882 Kit, Back Cushion ...........cccocveevrieeennnnn. 1
WIDECAIS ..o 1 42 | 110-0883 Kit, S€at BElt. ..o 1
14 | 103-5161 Link, XP Seat Stop........ccccevvuveeriieeennnne. 2 43 | 3212-4 Screw, HH 7/16-20 X 1.0.....ccocveeiiineeanns 2
15 | 107-1881 Kit, KNOb ....ooeiiiiiiiiiiceee e 1 44 | 1-603610 Washer, Spring Disk 7/16..............cc...... 2
16A | LSSEAT Seat, SUSPENSION........ccoiureeiiiieeiiieenins 1 45 | 107-3155 Cotter, Hair Pin Double Loop ................. 2
109-3343 Kit, Spring & Saddle............cccceevuveennnen. 1 46 | 325-13 Screw, HH 1/2-13 X3 1/4.....cccoveviiiens 2
109-3344 Kit, Back Panel ........ 478 | 103-4553 Asm, Rops Fold Pin..........
109-3345 Kit, Weight Adjust 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13
17 | 1-633872-03  StOP, S€at.....ceiiiueieiiiiieaiiiee e 2 49 | 3296-42 Nut, Nyloc 1/4-20......ccocvvieiiiiiiiiienee. 2
18 | 107-1885 Kit, Weight Indicatior-... 1 50 | 109-2365 Bumper......cccooeeiiiieennnen. e 2
19 | 107-0075 BUShING......oooiiiiiiiiiiceee e 1 51 | 3296-73 Nut, Nyloc 1/4-20 (Black)........cc.ccveeneee. 2
20 | 109-2759 Link, XP Lower Seat Stop ..........ccccccueuee. 2 52 | 109-1813 Asm, Seat Frame ..........ccccoeveviiieiinnene 1
21 | 103-3666 Asm, Cubby .......ccoooiiiiii 1 53 | 323-9 Screw, HH 3/8-16 X 2.......eeevvieeeiinienns 1
22 | 32122-28 Screw, Truss HD #10-24 X 1................... 4 54 | 103-5520 Latch, Seat .......ccccovvveiiiiiiiiiieeecee, 1
23 | 3296-2 Nut, Nyloc #10-24 ......cocvveeiieiiiiiee, 8 55 | 103-7599-03 GUAIM ..ccuveeiiiiieiiiieiiiie et 1
24 | 3256-4 Washer, 3/8 Std.........ccoeevvereeiiiiieicniens 56 | 109-2394 U-DOIE. e 2
25 | 107-1880 Kit, Seat Track....... 57 | 3296-69 Nut, Nyloc 5/16-18 4
26 | 103-3790 Latch, Cubby Door 58 | 109-2365 BUMPET ..o 2
27 | 3290-500 Screw, PPH #10-24 X 5/8........cccocoveennne 2
Exmark black touch up spray paint — Gloss black
B Includes ROPS fold pin plus hairpin, item #45.
& Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42. ltems
#55, 56 & 57 are not included.
+ Refer to Engine Owner’'s Manual.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #39 pg. 23).

Does not include seat belt assembly item #42.




MAIN FRAME GROUP

_._Dm_
o
?
E
=
2
2

HOLES TO THE REAR

10



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp, Fuel Line.........cocooiiieeeiiniiiieenn. 14 25 | 106-1126 Hose, Fuel Line 12" ..........ccocvvvvvvninnnnnnns 1
2 | 1-303335 Tie, Cable 7 15/16 (Large) .........cccccuveee. 2 26 | 109-0275 Hose, Fuel Line 32" ...........coceveviiiennn. 2
3 | 1-303435 Washer, Spring Disk 1/4 .........cccccceen. 4 27 | Kawasaki P/N 49019-1055 Fuel, Filter.................. 1
4 | 109-2661 Screw, PPH #10-24 X L/2......cccccoveuveenns 4 28 | 109-0289 Hose, Fuel Line 42" .........ccccooiiiiiiieeenne 1

5¢ | 1-633023 Stud, Fuel Tank .........coccoiieeiiiniiiienn. 6 29 | 109-0290 Hose, Fuel Line 55" .........ccccooiiiiiinenenne 1
6 | 1-633349 Spring, COMpPression .........ccccceeeeevveeeenn. 6 30 | 109-0302 Hose, Fuel Line 24" .........cccccoiiiieeenne 1
7 | 1-643115 Tie, Cable 11.4 ... 1 31 | 109-0346 Cap, Fuel TanK.......ccccoviiiiieiiininiiieenn. 2
8 1-643234 Valve, Fuel Duel Flow ............cccccoevvvee. 1 32 | 109-0928 Pump, Fuel.......cccoooiie 1
9 | 1-643277 Clamp, Fuel Line.........ccccviiniiiciniiicns 2 33 | 109-1396 Kit, Fuel Line W/Clamps............ccceeeuee. 1
10 | 1-643312 Clip, LOOM oo 1 34 | 109-1395 Hose, Fuel Line 27" .......cccocvvvvvviiiiniinnnn, 1
11 | 1-805004 Washer, Lock 1/4 Heavy..........ccccccoeennne. 1 35 | 109-4510 Asm, Control Panel w/Decal .................. 1
12 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 36 | 321-3 Screw, HH 1/4-20 X 5/8................ccc... 1
13 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccccen. 2 37 | 321-4 Screw, HH 1/4-20 x 3/4.......................... 1
14 | 1-807533 Bolt, Carriage #10-24 X 5/8 .........c..cc.... 1 38 | 322-3 Screw, HH 5/16-18 x 3/4....................... 4
15 | 103-0113 Clip, LOOM oo 1 39 | 3224 Screw, HH 5/16-18 X 7/8........ccccovvveenen 3
16 | 103-1193 Clip, Loom Half ......ccoooiiiiiiiiieiiiieeenn. 2 40 | 3256-14 Washer, #10 Std.........ccoovvvvviviiiiiiiiinennn. 1

17% | 103-2605 Fitting, Fuel Bulkhead W/Strainer .......... 2 41 | 3256-22 Washer, 1/4 SAE.........coovvviviviiiiiiiiiiennn, 1

103-2784 O-RING . 1 42 | 3256-23 Washer, 5/16 SAE........c.cccooiiiiieeeeeins 13

18% | 103-2615 Fitting, Fuel Bulkhead W/Strainer .......... 2 43 | 3256-61 WaShEer......coociiiiiiiiic 2

103-2785 O-RING . 1 44 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccocevveeen 2
19 | 103-3684 Bezel, Gauge ........cccccevvviiiniiiieiiece 1 45 | 3296-2 Nut, Nyloc #10-24 .......ccccvviiiiiiiiiiien. 5
20 | 109-3987 Control, Throttle ..........ccocoiiiiiiiiiiiies 1 46 | 3296-47 Nut, Nyloc 5/16-18 Thin...........cccceeeeee. 6
21 | 103-6564 Kit, Fuel Gauge..........ccccveeriiieininiennnn. 1 47V | 32122-30 Screw, Truss HD #10-24 X 1/2 .............. 4

22% | 109-0121 Asm, Fuel Tank (LH)........ccooiiiiiieiennnne 1 48 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveennen. 3

23% | 109-0122 Asm, Fuel Tank (RH) .......coocoviviiieennnnn. 1 49 | 32128-33 Nut, Whizlock 1/4-20 .....ccoovviiiiiiiennn. 1
24 | 103-9785-03 Plate, Fuel Pump Mount .........cccocovveennns 1

4 Use Pro-Lock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
VvV Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

% Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.

* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

11



FUEL GROUP

12



PARK BRAKE GROUP

TYPE A
NUT IS FLAT ON ONE FACE ONLY ~
AND USES LOCK WASHER _ -3
P
Y
b
P
TYPE B
NUT IS FLAT ON BOTH FACES

AND NOLOCK WASHER -

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING......ooiiiiiiiiiiie e 2 22 | 3290-357 Nut, Whizlock 3/8-16 ..........cccceevuveennnnn. 4
2 | 109-2230 Spring, Brake Rod...........ccccovviiiiiiiiennns 2 23 | 3253-7 Washer, Lock 1/2 .......ccccovviiiniiieiinnne 8
3 | 323-58 Bolt, HH 3/8-16 X 6 Tap.......cccvevvvvveennnen. 2 24 | 3256-4 Washer, 3/8 Std.........ccoceiniiiiniiieiieene 6
4 | 3296-39 Nut, NyloC 3/8-16......ccocvveeiiiiiiiiiieeee. 4 25 | 3272-10 Pin, Cotter 1/8 X 3/4 ....ccocvviiiiiieiiiee. 4
5 | 3218-3 Nut, Jam 3/8-16 ......ccceevervirieienieienieans 2 26 | 1-806800 Pin, Cotter 9/64 X1 1/2 .......ccccocvvvennennn. 2
6 | 103-0197 Asm, Lever (103-0201-03) W/Grip ......... 1 27 | 1-523157 Washer, Spacer..........ccccoovvveeniieeniineene 2
7 | 1-633268 Grip, Brake Lever.........cccccevviiiiiiinienins 1 28 | 103-1117-03 Lower Brake Linkage ..........c.cccceviuvvennne 2
8 | 103-9761 Band, Brake..........ccccoevveieiniienieieeenn 2 29 | 103-5243-03 Brake Shaft........cccocoveiiiiiiiiciiicecne 1
9 | 1-809036 Nut, Slotted 1-20........ccccveeriiiiiriiieainee. 2 30 | 103-0844-03 Bracket, Brake (60”).......c.cccceeerveeeninnenne 2
10 | 1-633380 Spacer (Short)(60”) .......cccveeriveeeiiinieenns 4 103-0810-03 Bracket, Brake (66" & 727) .........cceevueee. 2

109-5011 Spacer (Short)(66” & 72")......cccceevivveeene 4 31 | 1-633131 YOKE oottt 2
11 | 1-633382 Spacer (Long)(607).......cccuveernieieiiinieanns 4 32 | 3219-3 Nut, HexX 3/8-24.......coeeviiiiiiiiiiieiee, 2

109-5012 Spacer (Long)(66” & 72") .....cccueeeviveennnns 4 33 | 3257-42 Key, Woodruff 5/16 X L .......ccovevveeennnnn. 2
12 | 1-633102 Bearing, Flange.........ccccccevviiiiininiennn. 2 34 | 103-0384 SPACET ..ot 6
13 | 103-0051 Spacer, Brake Retainer............ccccccceeene 2 35 | 103-0374 Retainer, Brake Band .............ccccccceenee. 2
14 | 1-633144 Pin, Trunion ..o 2 36 | 322-9 Screw, HH .312-18 X 1L.75......ccccvevunennnn. 6
15 | 103-0590 Asm, Wheel Hub W/Studs & Drum......... 2 37 | 32151-48 E-RiNG .oooiiiiie e 1
¢ | 1-633926 Studs, Wheel ..o 8 38 | 103-1708 ROd, Brake ........cccocvviviiieiiniennecieenn 1
16 | 3234 Screw, HH 3/8-16 X 3/4 ......ccovevviene. 2 39 | 1481 Zerk, 45° 1/4-28.......ccovevveiiiiienene 2
17 | 323-10 Screw, HH 3/8-16 X 2.....cccovvvverrieine 2 40 | 1-808285 Pin, Clevis 3/8 X L 1/8 .....cccocvvvcrveceeinnne 1
18 | 103-2399 Pin, Clevis Spring 3/8..........ccccevvuveennnen. 1 41 | 325-17 Screw, HH 1/2-13 x 4 (60") .....vvvevvveenne 8
19 | 1-808284 Pin, Clevis 3/8 X 1 .....ccoviveeiiiieiiieeeaie. 2 325-22 Screw, HH 1/2-13 x5 1/2 (66" & 727").....8
20 | 103-0131 Nut, Square 1/2-13........cccccovveeeiineennnne. 8 42 | 109-5618 Nut, Square Special 1/2-13.................... 8
21 | 325-17 Screw, HH 1/2-13 x 4 (60").......ccovvveennnnn 8

325-20 Screw, HH 1/2-13 x 6 (66" & 72") ........... 8

Exmark black touch up spray paint — Gloss black
4 Not lllustrated.

13



MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE .o 2 23<-| 1-803022 Setscrew, 5/16-18 X 5/8 ........ccccccvevvennne. 2
2 | 109-2339 Damper. 24 | 3296-39 Nut, Nyloc 3/8-16
3 | 1-543017 Balljoint (RH) 25 | 3219-2 Nut, HeX 5/16-24.........coccvviriiiiiiiiene.
4 | 109-3769 Bushing, NYION.......cccccoviieiiiiiiieiee, 2 26 | 1-804524 Nut, Hex 5/16-24 (LH).......ccoooeveviiiennen. 4
5 | 1-603737 Bolt, Neutral Return . 2 27 | 109-3908 Tab, Adjustment
6 | 1-603807 SPIING ceeveieiiiie et 2 28 | 3256-2 Washer, 1/4 Std
7 | 1-633102 Bearing, Flanged...........cccccoiieiinniennnn. 4 29 | 322-14 Screw, HH 5/16-18 X 3.......coevvvveiiniennns 1

8% | 109-3979 Asm, Lever W/Grip (LH)........... sl 30 | 322-12 Screw, HH 5/16-18 x 2 1/2.........ccccceenn. 1
9 | 109-3978 Asm, Lever W/Grip (RH) ........ccovuveennnnn. 1 31 | 3290-357 Nut, Whizlock 3/8-16 ..........ccceevvveennnnn. 8
10 | 109-3983 WId, Motion Control Bracket (LH) 32 | 3272-5 Pin, Cotter 3/32 X 1/2....ccceevvieieiiieee. 2
11 | 109-3980 WId, Motion Control Bracket (RH).......... 33 | 1-808280 Pin, Clevis 5/16 x 1
12 | 103-5182 Link, Hydro Connecting (RH) ................. 34 | 3296-29 Nut, Nyloc 5/16-18
13 | 103-3065 Link, Hydro Connecting (LH) 35 | 103-5192 Spacer, Hyd Control (RH) .........ccccceeene 1
14 | 1-633152 Balljoint (LH) .....ccooceveiiiiiien. 36 | 103-0194-03 WId, Pump Control Arm.... e 2
15 | 103-0407 Arm, Control Shaft 37 | 103-1361 Spacer, Hyd Control (LH)..........cccceeeenee 1
16 | 98-5975 Washer, Spring Disk 3/8 ...........ccccceeunee. 38 | 103-3456 Grip, Motion Control Handle................... 2
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp 39 | 103-3060 Knob, Tracking ................

18 | 32128-20 Nut, Whizlock 5/16-18...........cccccvveennnen. 40 | 1-323245 Spring, Compression

19 | 322-6 Screw, HH 5/16-18 X 1 1/4 .......cccccuveennne 2 41 | 103-3062 Asm, Tracking Rod Linkage (LH)........... 1
20 | 3234 Screw, HH 3/8-16 x 3/4 . 42 | 103-5190 Asm, Tracking Rod Linkage (RH) .......... 1
21 | 323-6 Screw, HH 3/8-16 X 1.....ccceevvviiiennnne 43 | 3217-6 Nut, Hex 5/16-18........ccccecvervenriiineeninnns 4
22 | 323-9 Screw, HH 3/8-16 X 1 3/4 ......ceeeevveeennn 6 44 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 2

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
<> Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

14




ENGINE DECK GROUP

17N e g

Install open end

of seal outward

Item | Part No. Description Qty. Item | Part No. Description

1 | 98-5975 Washer, Spring Disc 3/8.......... 17 | 323-13 Screw, HH 3/8-16 x 2 3/4 .............

2 | 302-40 Zerk, 90° 1/4-28 ......ovevieiiiiiiiieae e 18 | 1-800805 Screw, HH 3/8-16 x 3 1/2 Gr8

3 | 103-3244 Kit, CIUtCN ... 1 19 | 3296-39 Nut, NYlOC 3/8 ....eeeeieiiiiiiiieeeieeee e 1

103-3012 Kit, Brake Pole Module ...............cccce.... 1 20 | 3256-24 Washer, 3/8 SAE.......ccccceviiiiiieieeiies 5

4 | 109-3141 Spacer, Spring Mount ............ccoecviieeenn. 1 21 | 103-2916 Guard, TOP «eeeeeeiireiiee e 2

5 | 52-4780 Rod, Belt........cccceeeeeeen. . 22 | 103-3506 Seal, Single Lip.......... e 2

6 | 103-2627 Bushing, Idler 23 | 32120-10 Ring, Retaining ..........cccocovviviiiciciicnnn. 2

7 | 103-0114 SPACET ..oeiiiiiiiiiii 1 24 | 103-3504 Bearing, Spherical .............cocovevciiennnn. 2
8@ | 109-3766 Kit, Mule Idler Spring 25 | 106-7159 O-MNG e 2

9 | 1-603496 Bushing, Idler.........ccccoviiiniiiiiiie. 26 | 103-5677 SPACET ....oeiiiiiiiiiii e
10 | 1-603805 Pulley, Idler........... 27 | 1-633456 Bushing, Idler.

11 | 3290-357 Nut, Whizlock 3/8-16 28 | 3256-4 Washer, 3/8 Std

12 | 1-633166 Pulley, Idler ... 1 29 | 103-8599 SPING ottt 1
13 | 103-6506 Belt, Mule Drive..........cccccovvvvvviieeeiiieienen, 1 30 | 103-0152 WaAShEr ....cooiiiiiiiiiiiiiiiiieeeeeee 1
14% | 103-5695 Kit, Idler Arm (103-4593-03) 31 | 1-603610 Washer, Spring Disk 7/16............c.cccuue.

W/BEANNGS ... 1 32A | 33115-035 Screw, HH M10-1.5 x 35mm
15 | 323-10 Screw, HH 3/8-16 X 2......ovvveeeeeiiiiiieenn. 1 33 | 33115-025 Screw, HH M10-1.5 x 25mm
16 | 323-9 Screw, HH 3/8-16 X 1 3/4 .....c.ccovuvrinenenn. 1

Exmark black touch up spray paint - gloss black.

® 103-5695 kit includes components shown and nyloc nut item #19.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

® 109-3766 kit includes component shown and (2) whizlock nuts item #11.

15



ENGINE DECK GROUP (cont.)

OIL DRAIN
Torque To
25-29 flbbs 32
34
Torque To
20-24 ftbs
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543610 WaShEr .....coiviiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeee 1 25 | 103-9096 Hose, Air Cleaner ...........coovvvvevevevevenennn, 1
2 1-603610 Washer, Spring Disk 7/16 ...................... 1 26 | 103-9111 Extension, Crankshaft................cccccuunnne 1
3 1-633396 Clip, LOOM 5/8....eeiiiiieiiiiiiiiieeeeeeiieeeen 1 27 | 103-9112 Arrestor, Spark ........ccccceeeiiiiiiiiieeees 1
4 1-805005 Washer, Lock 5/16 Heavy...................... 4 28 | 103-9206-03 Bracket, Front COVer...........cccccvvvvvrrnnnnn. 1
5 10-7070 Key, Machine 1/4 x 1/4 X 7/8................... 1 29 | 103-9214-03 Bracket........ccooeeveiiiiiiiiiiiiiiiiiiiiienans 1
6 | 87-9400 Valve, Vacuator .........cceeeeeeeeiiiiiiecenennne 1 30 | 103-9222-03 Bracket, Rear COVer ........cccccoevvuveeeeannne 1
7 | 33115-025 Screw, HH M10-1.5 x 35mm ... .4 31 | 109-2806 Asm, Air Cleaner Bracket
8 | 98-5975 Washer, Spring Disk 3/8 ...........cccccevueee. 6 (103-9248-03) W/Decals.........cccccuvvennen 1
9 | 100-2436 Asm, Hood Air Intake W/Clamp ............. 1 32 | 109-4323 Asm, Hose Oil Drain W/Plug.................. 1
10 | 103-1058 Bracket, Air Filter .........cccccovoiiiiiiennn. 1 33 | 109-0089-03 Bracket, Hydraulic TanK............c.ccccee... 1
11 | 103-1060 Cover, Air Filter W/Latch............cccvvveeee 1 34 | 109-1012 PlUG .. 1
1-643283 LatCh.eeeeeee e 2 35 | 321-3 Screw, HH 1/4-20 X 5/8........cccooviiiiinnnn. 2
12 | 103-1326 Filter, Safety Air .......ccccoeeeeiiiiieeeeeee 1 36 | 322-4 Screw, HH 5/16-18 X 7/8........ccccevvunenenn. 18
13 | 103-1327 Filter, Air ... 1 37 | 322-5 Screw, HH 5/16-18 X 1......ccceeeeviiiiiennn. 1
14 | 103-1479-03 WId, Rear BUMPEr ........cccovuviieeeeeaiiiinns 1 38 | 2412-42 Clamp, HOSE.....ccuviiiieiiiiiieeee 3
15 | 103-1512 Clamp, Muffler 39 | 3212-6 Screw, HH 7/16-20 X 1 1/2......ccccouvueeen. 1
16 | 103-1564 Gasket, Muffler 40 | 3234-47 Screw, HH FLG 5/16-18 x 3/4 .4
17 | 109-2802 Kit, Muffler W/Spark Arrestor 41 | 3255-8 Washer, Lock 5/16 (Ext-Tooth).............. 3
18 | 103-4718 SNEAVE ....oeiiiiiiiiiice 1 42 | 3256-22 Washer, 1/4 SAE.......cccccoviiiiiiieieiiies 2
19 | 103-5178 Asm, Canister Air Filter W/Hood ............ 1 43 | 3256-23 Washer, 5/16 SAE........c.cccooiiiiieeeeaiines 19
20 | 103-6226 Spacer, Engine Sheave ...........ccccueeeee.. 1 44 | 3290-357 Nut, Whizlock 3/8-16 ...........cccecuvveeeeennne 1
21 | 103-7558-03 RIibD, TOP -cuvvvveeeeeiiiiiiiieee e e 1 45 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveeerennne 18
22 | 103-7579-03 Rib, BOttOM ...ccooeiiiiiiiiiee e 1 46 | 32128-33 Nut, Whizlock 1/4-20 ........ccccooviiiieeeenn. 2
23 | 103-7581-03 WId, Rear Radiator Mount...................... 1 47 | 33014-00 Nut, HeXx M8-1.25. ... 7
24 | 109-2804 Asm, Front Radiator Mount 48 | 33114-016 Screw, HH M8-1.25 x 16mm.................. 1
(103-7582-03) W/DecalS .......coeeiiuriennns 1 49 | 33115-020 Screw, HH M10-1.5 X 20mm.................. 2

Exmark black touch up spray paint — gloss black.

16



COOI_1LNG GROUP

Item | Part No. Description Qty. Item | Part No. Description

1 | 1-303287 19 | 103-9865 Hose, Radiator

2 | 1-513645 20 | 109-0040 Hose, Radiator

3 | 1-513658 21 | 109-0041 Hose, Overflow

4 | 1-633831 22 | 109-0917 Nut, PUSh 5/16.......cccooiiiiiiiiiiiiiiiieeeee 1

5 | 1-633989 23 | 109-2232 Tie, Cable Dual Clamp...........cocovvevunenne 1

6 | 1-643163 24 | 109-2669 HOSE .. 1

7 1-643164 Cap, Overflow Tank .........ccccceeevviiiiienenn. 1 25 | 321-2 Screw, HH 1/4-20 X /2. 2

8 1-643189 Keeper, Rubber Latch............cccoceeeene 2 26 | 322-1 Screw, HH 5/16-18 x 1/2........................ 12

9 | 1-643259 Fitting, EIDOW .....c.cooiiiiiiiiiiiiieee 1 27 | 322-10 Screw, HH 5/16-18 X 2........cceeeeveiiinennnn. 1
10 | 1-803067 Screw, HWH Machine 12-24 x 1 ............ 4 28 | 3224 Screw, HH 5/16-18 X 7/8........ccccevcuuveeenn. 2
11 | 1-804254 Nut, Nyloc 12-24 29 | 3250-26 Screw, PPH #8-32 X 1/2........ccocveviiiens 2
12 | 69-3020 Latch, Draw.. 30 | 3256-16 Washer, #12 Std

13 | 103-1046 Radiator ..........cocveviiiiiiiiieec e 31 | 3256-22 Washer, 1/4 SAE

1-643161 Cap, Radiator...........cccccovviieniiieeniiiees 1 32 | 3256-23 Washer, 5/16 SAE........c.cccooiiiiieeeeaiines 14

14 | 103-6643 SPFNG cviiieiiiie e 1 33 | 3256-3 Washer, 5/16 Std...........cccocoeveviiieninnenne 4
15 | 103-9093-03 WId, Radiator Mount.............cccccevcuveennnne 1 34 | 3296-29 Nut, Nyloc 5/16-18.......ccevvveeeiiiiiiieeeene 1
16 | 109-0063 Asm, Upper Plate W/Decals .................. 1 35 | 3296-54 Nut, Nyloc #8-32 Thin ........cccoeeciieeeeenne 2
17 | 103-9207 RO, Prop......cococeeiviiiiiiiieiiiec e 1 36 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuveeeenne 2
18 | 109-2805 Asm, Latch Plate W/Decal..................... 1 37 | 923786 RIVET ....uviiiiiiiiiiiiiiiaee 4

Exmark black touch up spray paint — gloss black.

17




HOOD & PANEL GROUP

6
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-643187 Seal, Trim 20" . ... 2 11 103-9224-03 Mount, Seal Front...........ccccocuvvvvvvnnnnnnnns 1
2 1-643188 Latch, Rubber ... 2 12 103-9225 Seal, TrHm 17.1" ..o, 2
3 1-803072 RIVEL ..o 18 13 103-9226-03 WId, HINGE....cooiiiiiiiiieeieieee e 1
4 74-5950 LatCh.eeeeeeeee e 2 14 103-9228-03 Mount, Seal Side ........ccoevieveeeeeiiiiiiennnn. 2
5 109-2803 Asm, Air Deflector W/Decal ................... 1 15 109-0023 GrOMMEt c.ovveiieeeeeeie e 2
6e 103-9200 Asm, HOOd.......cooviiiiiiiiiiie e 1 16 321-3 Screw, HH 1/4-20 X 5/8.........ccoveiiiinnnenn. 10
7 103-9201-03 Screen, Radiator..........ccooeeeeeeeeeeieeeeeennnn. 1 17 3256-22 Washer, 1/4 SAE........cooovvvevvveiiiiiiiiiiennns 10
8 103-9218 Pin, Cover Pivot ..........c..ueveeeiiiiiiieieeeee 2 18 32120-18 E-RiNG ..oeviiiiiiieeeee e 2
9 103-9221 Panel, Side ........cooviiiiiiiiieieeeee 1 19 32128-33 Nut, Whizlock 1/4-20 ........cccccooviiiinenenn. 10
10 103-9223-03 Mount, Seal Rear................ccceeeeeeeeenn.... 1 20 923786 RIVET ...t 4

Exmark black touch up spray paint — gloss black.
4 Hood assembly comes with back logo decal, side decals need to be ordered separately.

18




HYDRAULIC GROUP

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 103-6565 Pump, Hydro (LH) .....ccvviieieiiiiieeee 1 32 | 103-4569 Belt, Hydro Pump Drive.............cocuuneeee. 1
2 103-6566 Pump, Hydro (RH) .......oooeeieiiiiiies 1 33 | 103-4680 Hose, Wheel Motor (60”) ........ccccoeuuveeee. 4

100-6110 Kit, Seal Service 21L........cccoevrvvveennnnn. 1 103-4679 Hose, Wheel Motor (66" & 72).............. 4

103-2669 Kit, Input Shaft 21L .......ccooveiiiiiiiiiieeens 1 34 | 103-2146 Element, Hydraulic Oil Filter .................. 1

103-2670 Kit, Thrust Bearing 21L ..........ccocovveevenen. 1 35 | 103-7615 Asm, Cap W/Gasket...........ccovevcniennnn. 1

103-2668 Kit, Cylinder Block 21L........cccccovvveennnne. 1 36 | 103-1949 Gasket, Tank Cap ........ccccevevveeivvieennnnn. 1

103-2667 Kit, Valve Plate 21L..........ccccoveervvieennnnn. 1 37<~| 1-803050 Setscrew, 5/16-18 X 3/4........cccovcveeennn. 4

103-7488 Fan, PW Pump Cooling .........cccouveveeeane 1 38 | 103-2739 Key, 5mm X 5mm x 32mm ..........cccceeees 2

103-7489 Guard, PW Pump Fan.........cccccoeeuiiieeenn. 1 39 | 321-3 Screw, HH 1/4-20 X 5/8........ccccovveeeennee
3 | 103-2489 Motor, Wheel Drive . 40 | 1-805004 Washer, Lock 1/4 Heavy

103-6994 Kit, Seal ......oooviiiiiiiiiiic 41 | 3255 Screw, HH 1/2-13x 1 1/4
4 | 103-2916 Guard, TOP...cveieriiieeeiiee e 1 42 | 32128-49 Nut, Whizlock 1/2-13 .......cccoeeiviiieinen. 4
5 | 103-3506 Seal, Single Lip.....ccocoveiviiiiiiiece 2 43V | 103-2156 Adaptor, Straight ...........ccoceeviiiiniieens 1
6 | 32128-20 Nut, Whizlock 5/16-18...........cccovvveenenen. 2 103-1020 O-Ring (37° Flare #6) ..........ccccoevcvveennnnn. 1
7 | 103-7613 Kit, Pump Idler (103-6248-03) 1-603921 O-RIiNG (SAE #6)......occvviriiiiiiiiiiiiieee, 1

W/BEAIMNGS ....vveeeeeeeiiiiieeea e 1 44 | 103-1014 EIbow, 90° ..o 2

8 | 32120-10 Ring, Retaining ..........cccccveeviiiiiniiiennn, 2 1-603920 O-RiNg (SAE #8).....coccvviriiiiiieiiiiieenin 1
9 103-3504 Bearing, Spherical..........ccccccooiiiiiiiinnnn. 2 45 | 3256-23 Washer, 5/16 SAE.........ccocccveeeiiiiiieenn. 3
10 | 3290-357 Nut, Whizlock 3/8-16...........ccccevvuveennnnn. 46 | 103-7693 SPACET ..t 1
11 | 103-1940 Adaptor, Straight Long 47 | 103-2153 Elbow,90°

1-603992 O-Ring (37° Flare #8)........cccccovvveevcinnenne 1-603992 O-Ring (37° Flare #8)

1-603920 O-RiNg (SAE #8) ...ooevviiiiiiiiciiiceei 1 1-603920 O-RiNg (SAE #8).....cccovviiiiiiieniieiieenin 1
12 | 106-7159 OFNG. it 2 48 | 103-4567 Sheave, Hydro Pump Idler..................... 1
13 | 103-4573-03 Tightener........cccooiiiiiiiiiieeiiiiieeee e 1 49 | 109-0091 Asm, Filter Inlet Hose .........cccoeeiiinnnnnn. 1
14 | 1-603401 SPACET ..t 1 50 | 103-4728 Asm, Lower Frame Idler ........................ 1
15 | 323-7 Screw, HH 3/8-16 X 1 1/4 .........cccovveenee. 3 51 | 103-4712 Sheave, Hydro Pump ........c.ccceeviieenn. 2
16 | 3256-4 Washer, 3/8 Std.........ccccovviiiiiiiiciiiiee 3 52 | 103-1471 Hub, Hydro Pump Sheave...................... 2
17 | 3296-39 Nut, NyloC 3/8-16 .......cccvveiriiiiiiiieie, 1 53 | 103-2315 EIDOW, 90° ....coiiiiiieiiieieecee e 2
18 | 302-19 Zerk, 1/4-28 Str.....oveiviiieeiiiciieeeeie 1-603992 O-Ring (37° Flare #8) ........cccccvvvcvveennnnn. 1
19 | 3231-40 Bolt, Carriage 3/8-16 x 2 1/4 ... 54v | 1-603990 Adaptor, Straight
20 | 103-1575 Spacer, Fan Pump Spring.........cccccveeeee. 1-603992 O-Ring (37° Flare #8)
21 | 103-3330 SPFNG ciiiiiiiie e 1 1-603920 O-RiNg (SAE #8)......cccvveriiiiieiieiieenin 1
22 | 103-3186 SPACEN ...eiiiiiiiiiiiiee e 1 55 | 1-603991 Adaptor, Straight ...........ccoceeviiiiniiienns 4
23 | 103-4566 Spacer, Lower Frame Idler..................... 1 1-603992 O-Ring (37° Flare #8) ........cccccvvvcvveennnnn. 1
24 | 103-2259 Filter Head .........ccoociveiiiiiiiicic, 1 1-603919 O-Ring (SAE #10)......cceevverrieniieaieeniens 1
25 | 98-5975 Washer, Spring Disk 3/8 .........cccccceeeenne 3 56 | 109-0582 Asm, Hydraulic Reservoir W/Decals...... 1
26 | 103-6498 Hose, Pump Inlet ... 1 57 | 109-0087 Asm, Case Drain HoS€e ............cccvveernnn. 1

27<-| 323-8 Screw, HH 3/8-16 X 1 1/2 .........cccvveeenee. 1 58 | 9000784 Bolt, Carriage 3/8-16 X 5........cccceveveneen. 1

28% | 109-0088 Asm, Charge HOSe..........coocvviiiniieennnnn. 59 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2.................. 1
29 | 322-3 Screw, HH 5/16-18 x 3/4 60 | 3231-5 Bolt, Carriage 3/8-16 x 1 3/4.... .1
30 | 1-805005 Washer, Lock 5/16 Heavy 61 | 1-373034 WaSher......coooiiiiiiiie e 2
31 | 322-4 Screw, HH 5/16-18 X 7/8 .......ccceevvveennen. 2

Exmark black touch up spray paint — gloss black.

V  Use Teflon pipe sealant on pipe threads in reservoir.

<&

%k Charge hose assembly includes items 49, 26, & 24 only.

Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on threads.

19




HYDRAULIC GROUP

INSTALL OPEN END

OF SEAL OUTWARD

20



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 109-3148 Decal, Bolt Torque ... sl 20 | 103-3679 Decal, Console Throttle ...
2 | 109-2113 Decal, THtON .....ooeviiiieiiieeee e 1 21 | 109-1399 Decal, Anti-Scalp......ccoovveeniieiiiiicenee,
3 | 98-5954 Decal, Missing COVer ...........ccccovcuveennnen. 3 22 | 107-2112 Decal, Danger Slope........cccocoveviviennnen.
4 | 1-513742 Decal, No Step . 23 | 103-7474 Decal, Lazer XS Model.....
5 | 109-1802 Decal, Relay ........cccoceeiviieeiiiieiiiicee 24 | 109-2263 Decal, Pump Fan Warning
6 | 103-0261 Decal, Fuel Valve............cccoovvveiecnnnn. 25 | 109-1921 Decal, Check Service ..........cccocvvveernnnne 1
7 | 109-2219 Decal, Belt Routing..... 26 | 109-1214 Decal, Park Brake e L
8 | 109-0872 Decal, Baffle Adjustment 27 | 1-403005 Decal, Danger.........ccccoovveeinieeeiieieee. 2
9 | 1-523552 Decal, Hyd Tank / Hot Surface............... 1 28 | 109-1215 Decal, Cutting Height...........cccccocviennen. 1
10 | 1-513746 Decal, Muffler 1 29 | 109-1803 Decal, Triton 60" ........ ceereeenn L
11 | 1-513748 Decal, Guard...........ccccvvvvierieiiienieeene 1 30 | 109-1804 Decal, Triton 66" .........cccocvevveririeieenennns 1
12 | 103-3270 Decal, 3750 RPM.......cccccovniiiniiiiiennnnn 31 | 109-1805 Decal, Triton 72" .......ccovvvveiienrecieeene 1
13 | 103-2076 Decal, Caution Hot Surface . 32 | 107-9866 Decal, Top Console ... e 1
14 | 107-2102 Decal, Folding ROPS..........cccccoviiieninen. 33 | 109-1801 Decal, Exmark Logo ........ccoovevrrieeennnen. 1
15 | 1-633706 Decal, Deck Height ..........ccocveeiiiiiennnen. 34 | 103-4474 Decal, Ignition / PTO ......ccoovevivieiennen. 1
16 | 109-2264 Decal, Warning 35 | 103-9573 Decal, Hood RH
17 | 1-303508 Decal, Discharge Warning 36 | 103-9574 Decal, Hood LH
18 | 103-6936 Decal, Belt Routing ..........ccocuveeviieeeennnen. 109-2815 Kit, Decal XS ......oooiiiiiiiiieiieeeece e 1
19 | 103-0223 Decal, Shell Coolant

21



Lubricate Blade Bolt
threads with copper based
antiseize or grease

and torque
5560 ftlbs (75-81 N m)

BELT ROUTING

1643052 - 72°

DECAL GROUP

ADANGER
NO STEE,

TTING HEIGHT
INCHES (me)

A CAUTION
fi HOT

DO NOT OPERATE
WITHOUT GUARD
IN PLACE.

AWARNING

ROTATING MECHANICAL DEVICES
Gan cause serlous Injury.
“DO NOT operate i
top angino belo
removin

mr—+40DTA

To avoid serious injury or death:
et andundorstan e cperstors sl
before using ths machi
.nnumnnu.wm.,mm o safely use
his mac
«DoNoT o pava\aunﬂ-vlr- —
aicono or drugs
D0 NOT operate without shislds, guards, and
o dovices In place and working
n-rkrr- funcin of e oporaor presence conols
ysiom daiy. Do NOT deteat the OPC

ENGAGE o e s remove oy becr acting
Senicing or cieaning ma
« Haaing protecion i recommonds

PUMP BELT ROUTING

DO HOUT

DISCHARGE DEFLECTOR, ENTIRE

‘GRASS COLLECTION

MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL oo
BLADES HAVE STOPPED. 503808

SYSTEM, OR

ANTI-SCALP ROLLER
ADJUSTMENT

CUTTING HEIGHT
INCHES(mm)

"To avoid serious ijury or death;
bicta that could ba thown by the
(OT mow when people and pets are Inthe area
m NOT carry passengers
* ook bonid oo s btrschnging

FAN  START KILL ~ FUEL
RELAY RELAY RELAY RELAY

=0

This cocling system protoctod by

U

‘Shell DEX-COOL“*
Extended Life Antireeze/ Coolant

Another Praduct Innovation From:

Operating on wet grass or steep slopes can cause slidi
and loss of control
- Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.
* To avoid loss of control and possibility of rollover:
Do NOT operate near drop-ofts or near water. tronter
Do NOT operate on slopes greater than 15
Reduce speed and use extreme caution on siopes.
Avoid sudden turns or rapid speed changes
“There is no roll over protection when the roll bar Is down.
Always keep roll bar in the raised and locked position
and use se:

o bel.
+Res and folowrllove protcton nstructonsand warnng. |/

SERVICE AID

Every 40 hours:
2 Check hyrmuc o,
o oo et

See opertors manua for
o dotals:

worion
CONTROL

Batery contalns slfric k. Avldconactand hvays shield eyes
Jaco,skinand clohing rom batey. Cigaraie ames ot spars could

cause battery to exlode. Do not charge or use bo: adjust post

woTion
conTROL

connectons wiltou!proper raning. I vent of an Sedon o wihwhi
immediately. Keep out of reach of hildrr

INPORTANT: Before starting

|LIQUID-COOLED

L/IQUID-COOLED

22



ELECTRICAL GROUP

EFI
ECU

\V

TO

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543792 Wingnut, Nyloc 1/4-20............cccccuveennne. 2 23 | 1-303335 Tie, Cable 7 15/16 (Large) ........c.ccccuvee. 5
2 107-9277-03  Strap, HOIAAOWN ........ccooviiiiiiiiiaeeiiiiies 1 25 | 1-807513 Bolt, Carriage #10-24 X /2 ...........cccc.... 2
3 | 1-633651 Bolt, Holddown............c..ooeeveiiiiiiiiiiieen, 2 26 | 1-543393 Insulator, Solenoid.............cccoveviieiniinns 1
4 106-8736 Battery, Wet......ccccovveviiiiiiiiiiiiiiiiiiiiieeenns 1 27 | 1-543391 Insulator, Battery ..........ccccoeviiiiieeeenninns 1
5 | 3290-500 Screw, PPH #10-24 X 5/8.......c.cccccuveenae 10 28 | 103-2106 Key, Exmark LOgo ........cccccovuvviiniieennnn. 1
6 | 103-5218 Module, Seat Delay.............coeevceveennnen. 1 1-603511 Key, 1gnition.........coccvveviiiiiieecc, 1
7 | 3296-2 Nut, NyloC #10-24 ......ccccvveiiiiiiiiiee 6 29 | 3214 Screw, HH 1/4-20 X 3/4.........ocovevcnienis 2
8 | 1-513051 SWItch, N.O ..o 2 30 | 3256-2 Washer, 1/4 Std.........ccoccevviiiiniiieiiene
9 | 1-633181 Plate, Tapped .3 31 | 32128-33 Nut, Whizlock 1/4-20
10 | 1-513374 Meter, HOUN ... 1 32 | 103-2426 Gauge, Temperature w/ Alert
11 | 103-0498 Nut, IgNItioN........coooiiiiii e, 1 33 | 1-643037 Gauge, Voltmeter .........cocccveeeeeeeiiiiienenn. 1
12 | 109-4736 Asm, Switch W/NUt............cooovviiiiiiinnnnn. 1 34 | 109-2813 Asm. Panel, Electrical 1
13 | 103-5221 SWItch, PTO ..o 1 (109-0025-03) W/Decals.........cccccccuveenne
14 | 33114-03 Nut, HeX M8-1.25.......ccccvieiiiiiiiiiecn, 1 35 | 49-2040 Screw, HWH 1/4-20 X 3/4 TF ........cccce. 2
15 | 1-633111 Switch, Brake N.O./N.C. .......cccccevciviennn 1 364 | 109-1356 Harness, Gauge .........cccccooeeviiiiiiieiines 1

16 | 103-9585 Harness, Wiring ........cccceeeeeeviiiiiieneeenene 1 37 | 33114-016 Screw, HH M8-1.25 x 16mm.................. 1
17 | 109-2399 Asm, Battery Cable............ccoecuvieenennnn. 1 38 | 3256-23 Washer, 5/16 SAE.......cccccccvvviveiiiiienennn. 2
18 | 1-643275 Relay, 12VDC 40 AMP...oooeeiiiiiiiieaeaaane 4 39 | 103-1227 Harness, Seat.........ccccoceeveiiiiiiiiiiiinieenens 1
19 | 103-0205 Alarm, Dual Tone..... 40 | 1-643145 Tab, #10 stud 1/4 Spade 45° ................ 1
20 | 1-643267 Indicator, Red LED 41 | 103-0283 Sender Unit, TEMP ....ooovvvviiiiiieiiiceee, 1
21 | 1-816003 Fuse, 30 AMP c.coovivreeeeereeeeeeeeeeieeas 1 42 | 1-643153 Washer, Alum. Sender Gasket............... 1
22 | 1-816001 Fuse, 20 AMP .oovieiiiiiiiiiii e 1

& Use dielectric grease on all wiring harness connectors.

23




ELECTRICAL DIAGRAM

NOILISOd X071
TWALMAN NI So3A3T TOAIND

AV %WW HLTA 03S0T] 3 SHILTAS
ot VN v TOIINDD NOILOK HLO8
1HOI e EXT
%EB HLTK NAdD Iivaa HLIN 03SOT)
o) olivg
g I TN D o
NOILON H1 NOTLON HY
S = W =
e 58 E S 83 =8 §Ey 2492 ] s oo
3 8 § 5 B p ¥y gy 288385 5852 =d g g 8 8 a g8
143 A7e ¥ % % £ daas B %3 EE Bx5 S5 g =5 S s BB
BN 7 [
N33 0
o 1HOLT
INRE:} %Mwuzwm FNvaD B
Id A
=l X3v18/033 e
N30 0— ———— mgzﬁmu ¥377na
13701 — AHYE ———— =&
NId—
INAE] o
Nv4 Il 318 50
03W/NOTT3A SAILIWLTOA
03 L— 3110718 3
FONY9 dw3L
)
EN
TWAITIEA
30LIINNDD 000 IE 0 Y218/ NI
INIONG I8 0 .
N30 0 o Iwmgm
N0 50 L o HILTD
BIGINERE]
+—— 227 718/FNVA0 A349
0IONTTOS FNVAD
HLLS 02 e
C_—
INvaD
03 FINvaD
OyL .Y 0E. YD
FONVAD =B
3814 dWy 0E mz Pl 318 %0 dnoH
YIEEDS
Bt L 1w
30010 SAL FONVAD
= iEY
N4 dWy 02 mz 03 _Hmmzé
oL Y 0z, —) e =
N— 13 LA
Nv4 ﬂ 5
0 e NiL ] NOTLINOT
7 [lizN
7 03
55 o8 sy @ 5L 1=z = 55 43 2 e
[EE] W
ONTO ﬂ%u Imm}& HILINS LMdNT 300K 04INDT 3TN00N 30010 3N00wW

JId1331

AEN AYE0 LY INAEINAEN AYE0 LY3S
1Y¥3S 3HL NI
AOLY0 HLIA
035073 ST HOLINS

AYHD 0L 39NVA0 LMD HILTAS
YVI8/NId 0L 39NYeD NI HOLIAS

s+1+8 1avis E
N 2
NN 40 1
VN LTMAT No1LISOd

ix[vois

A TYNIWA3L
¥ WNIWS3L

X WNIWL

8 WNIWAL

ON3 JIh WOd4 03N3TA S8OLIINNDD

S TNIHeaL T TINIREL
HILINS Old “NIONT 3313 anOH A TWNINL
AYHD 1v3S X TNINEL
AV LaVIS S WNINL
HILINS Old “NIONT 3313 anOH T NI
Ad3L1vE 8 WNINAL
H01YNIFH 39¥1704 ¥ IWNINL
SNOILIINNDD TWNTWEL

HIIIAS NOTIINOI

24



ELECTRICAL LOGIC SCHEMATIC

(N0 SITONYH) NDILISO X001

TrALNIN NI Se3A3T

NI aD1vd3dd

TIND HLTA NADHS
AV A1
T 1VIS
Lt
, , T8N0 TOINDD — 10T
NOLLOW H1 NOLLON HY 300
L ___ GN 10
RIS ST
ﬁw B ——— 0
TR — ﬁf 7 7 r
ﬁ BB sx 5 S8558 L o8E === ol - = =R i C3LIINDD SRTH
N30 0 == S 2= > B 2R A = &= A 2=
AV B AEES = E Rz Z = = =
ey 3 0 W = =R A= | ] |
' =
EL | 914 7 BAE30 7 Ea
e
ﬁé//o e 37208
NI 30 NN
L]
w Ent)
3L
s YT
|
Nv4 JUHAINE:
! 94 80— v
A e e
WD HIEN
B a0 1A
T
ISETEE BYATE THAD
FILTRS JIveadnaL - il
b 3
Evizue . ] HILIHS
- _“amm o Old
(35534 10} 80— DA ”
Enh r‘a%i P
A3 (NI HOLIAS) 0F9YIN3SIO
DMMQM@%W L Old HLIA NADHS
m— Eallti i
g Es T EIE
rl+ 1R dTH
lmw: mm . VIEEDS -
m— c ittt h
0010 SAL Rl ! [ [
m— = IR
ENT B— B Hindindk
oY 02 . L 3w EntindimdaREs
R Pl | T NoLLNaT
— 2o Sl | 8.
MNd w bl | 4| o v
L i ¥ IVNINEL
07 L \_ \\\\\\\\\\
7 ﬁ 1300 A INTWAL
vildl ] ] =< |
M M W W W w m m]um W _ M M o W W 2= ! X WNIWEL
{ S+I+8 1av1ls E
01y % A+ X ¥Y+I+8 N 2
= HINTD _ INDN 440 71
OND$9 BIt-TRERE] 1¥38 3L L DIVW. LIMIAID NOT11SOd
8 WNIWEL
]

HLIA NADHS

HILIAS
JAEN

IT00H
INAEURAEN

T WNINIL

S IYNIW3L

25



SERVICE RECORD

Date

Description of Work Done

Service Done By

26




© 1997-2006

EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

PART NO. 109-4124 Rev. A
808 (402) 223-6300
FAX (402) 223-5489

PRINTED IN US.A,

Ak

MFG. CO.




